

レジメン名称	薬剤名	投与経路	投与量	投与日	1クール日数
Bev+mFOLFOX6	ベバシズマブ	点滴	5mg/kg	d1	14日
	オキサリプラチン	点滴	85mg/m ²	d1	
	レボホリナート	点滴	200mg/m ²	d1	
	フルオロウラシル（急速）	点滴	400mg/m ²	d1	
	フルオロウラシル（持続）	点滴	2400mg/m ²	d1～d3	
P-mab+mFOLFOX6	パニツムマブ	点滴	6mg/kg	d1	14日
	オキサリプラチン	点滴	85mg/m ²	d1	
	レボホリナート	点滴	200mg/m ²	d1	
	フルオロウラシル（急速）	点滴	400mg/m ²	d1	
	フルオロウラシル（持続）	点滴	2400mg/m ²	d1～d3	
C-mab+mFOLFOX6	セツキシマブ	点滴	* 1) 400mg/m ² →250mg/m ²	d1, d8	14日
	オキサリプラチン	点滴	85mg/m ²	d1	
	レボホリナート	点滴	200mg/m ²	d1	
	フルオロウラシル（急速）	点滴	400mg/m ²	d1	
	フルオロウラシル（持続）	点滴	2400mg/m ²	d1～d3	
mFOLFOX6	オキサリプラチン	点滴	85mg/m ²	d1	14日
	レボホリナート	点滴	200mg/m ²	d1	
	フルオロウラシル（急速）	点滴	400mg/m ²	d1	
	フルオロウラシル（持続）	点滴	2400mg/m ²	d1～d3	
Bev+CapeOX	ベバシズマブ	点滴	7.5mg/kg	d1	21日
	オキサリプラチン	点滴	130mg/m ²	d1	
	カペシタビン	内服	1000mg/m ² /回	d1（夕）～d15（朝）	
CapeOX	オキサリプラチン	点滴	130mg/m ²	d1	21日
	カペシタビン	内服	1000mg/m ² /回	d1（夕）～d15（朝）	
Bev+SOX	ベバシズマブ	点滴	7.5mg/kg	d1	21日
	オキサリプラチン	点滴	130mg/m ²	d1	
	ティーエスワン	内服	80mg/m ² /day	d1（夕）～d15（朝）	
SOX	オキサリプラチン	点滴	130mg/m ²	d1	21日
	ティーエスワン	内服	80mg/m ² /day	d1（夕）～d15（朝）	
Bev+FOLFIRI	ベバシズマブ	点滴	5mg/kg	d1	14日
	イリノテカン	点滴	150mg/m ²	d1	
	レボホリナート	点滴	200mg/m ²	d1	
	フルオロウラシル（急速）	点滴	400mg/m ²	d1	
	フルオロウラシル（持続）	点滴	2400mg/m ²	d1～d3	
Ram+FOLFIRI	ラムシルマブ	点滴	8mg/kg	d1	14日
	イリノテカン	点滴	150mg/m ²	d1	
	レボホリナート	点滴	200mg/m ²	d1	
	フルオロウラシル（急速）	点滴	400mg/m ²	d1	
	フルオロウラシル（持続）	点滴	2400mg/m ²	d1～d3	
P-mab+FOLFIRI	パニツムマブ	点滴	6mg/kg	d1	14日
	イリノテカン	点滴	150mg/m ²	d1	
	レボホリナート	点滴	200mg/m ²	d1	
	フルオロウラシル（急速）	点滴	400mg/m ²	d1	
	フルオロウラシル（持続）	点滴	2400mg/m ²	d1～d3	
C-mab+FOLFIRI	セツキシマブ	点滴	* 1) 400mg/m ² →250mg/m ²	d1, d8	14日
	イリノテカン	点滴	150mg/m ²	d1	
	レボホリナート	点滴	200mg/m ²	d1	
	フルオロウラシル（急速）	点滴	400mg/m ²	d1	
	フルオロウラシル（持続）	点滴	2400mg/m ²	d1～d3	

FOLFIRI	イリノテカン	点滴	150mg/m ²	d1	14日
	レボホリナート	点滴	200mg/m ²	d1	
	フルオロウラシル（急速）	点滴	400mg/m ²	d1	
	フルオロウラシル（持続）	点滴	2400mg/m ²	d1～d3	
Bev+FOLFOXILI	ペバシズマブ	点滴	5mg/kg	d1	14日
	イリノテカン	点滴	165mg/m ²	d1	
	レボホリナート	点滴	200mg/m ²	d1	
	オキサリプラチン	点滴	85mg/m ²	d1	
	フルオロウラシル（持続）	点滴	3200mg/m ²	d1～d3	
IRIS（q3w）	イリノテカン	点滴	150mg/m ²	d1	21日
	ティーエスワン	内服	80mg/m ² /day	d1（夕）～d15（朝）	
IRIS（q4w）	イリノテカン	点滴	125mg/m ²	d1, d15	28日
	ティーエスワン	内服	80mg/m ² /day	d1（夕）～d15（朝）	
Bev+sLV5FU2	ペバシズマブ	点滴	5mg/kg	d1	14日
	レボホリナート	点滴	200mg/m ²	d1	
	フルオロウラシル（急速）	点滴	400mg/m ²	d1	
	フルオロウラシル（持続）	点滴	2400mg/m ²	d1～d3	
P-mab+sLV5FU2	パニツムマブ	点滴	6mg/kg	d1	14日
	レボホリナート	点滴	200mg/m ²	d1	
	フルオロウラシル（急速）	点滴	400mg/m ²	d1	
	フルオロウラシル（持続）	点滴	2400mg/m ²	d1～d3	
sLV5FU2	レボホリナート	点滴	200mg/m ²	d1	14日
	フルオロウラシル（急速）	点滴	400mg/m ²	d1	
	フルオロウラシル（持続）	点滴	2400mg/m ²	d1～d3	
CPT-11	イリノテカン	点滴	150mg/m ²	d1, d15	35日
P-mab	パニツムマブ	点滴	6mg/kg	d1	14日
P-mab+CPT-11	パニツムマブ	点滴	6mg/kg	d1	14日
	イリノテカン	点滴	150mg/m ²	d1	
C-mab	セツキシマブ	点滴	*1) 400mg/m ² →250mg/m ²	d1	7日
C-mab	セツキシマブ	点滴	500mg/m ²	d1	14日
C-mab+CPT-11（biweekly）	セツキシマブ	点滴	*1) 400mg/m ² →250mg/m ²	d1, d8, d15, d22, d29, d36, d43	49日
	イリノテカン	点滴	150mg/m ²	d1, d15, d29	
C-mab+CPT-11（weekly）	セツキシマブ	点滴	*1) 400mg/m ² →250mg/m ²	d1, d8, d15, d22, d29, d36	42日
	イリノテカン	点滴	100mg/m ²	d1, d8, d15, d22	
Bev+XELIRI	ペバシズマブ	点滴	7.5mg/kg	d1	21日
	イリノテカン	点滴	150mg/m ²	d1	
	カベシタビン	内服	1000mg/m ² /回	d1（夕）～d15（朝）	
Bev+IRIS	ペバシズマブ	点滴	7.5mg/kg	d1	21日
	イリノテカン	点滴	150mg/m ²	d1	
	ティーエスワン	内服	80mg/m ² /day	d1（夕）～d15（朝）	
Bev+Cape	ペバシズマブ	点滴	7.5mg/kg	d1	21日
	カベシタビン	内服	1000mg/m ² /回	d1（夕）～d15（朝）	
Bev+S-1	ペバシズマブ	点滴	5mg/kg	d1, d15, d29	42日
	ティーエスワン	内服	80mg/m ² /day	d1（夕）～d29（朝）	
Bev+UFT/LV	ペバシズマブ	点滴	5mg/kg	d1, d15	28日
	テガフル・ウラシル	内服	300mg/m ² /day	d1（夕）～d22（朝）	
Bev+TAS102	ペバシズマブ	点滴	5mg/kg	d1, d15	28日
	トリフルリジン・チピラシル塩酸塩	内服	70mg/m ²	d1（夕）～d6（朝）, d8（夕）～d13（朝）	

*1)初回は400mg/m²、2回目以降は250mg/m²。